
 

 Bundaberg Regional Council 

10 April 2012 

Document No. 60221597 

 

 

Rubyanna Wastewater 
Treatment Plant 
Review of Environmental Factors 



AECOM Rubyanna Wastewater Treatment Plant 
 

J:\MMPL\60221597\6. Draft Docs\6.1 Reports\Clerical\REF\revised final\REF.docx 
Revision B - 10 April 2012 

Rubyanna Wastewater Treatment Plant 
Review of Environmental Factors 

 

 

 

Prepared for 

Bundaberg Regional Council 

 

Prepared by 

AECOM Australia Pty Ltd 
21 Stokes Street, PO Box 5423, Townsville QLD 4810, Australia 
T +61 7 4729 5500  F +61 7 4729 5599  www.aecom.com 
ABN 20 093 846 925 

 

 

10 April 2012 

 

60221597 

 

AECOM in Australia and New Zealand is certified to the latest version of ISO9001 and ISO14001. 
[...]
1   The monitoring point will be located as close as practical to the point where the recycled water is transferred 
to the reuse storage. 

Recycled water from Rubyanna WWTP will be supplied to an irrigation storage dam and sugar cane 
irrigation will take place as per the current practices by using travelling gun irrigators or drip irrigation. 
While the use of recycled water for irrigation will take place on private property, it is recognised that 
irrigation can result in spray drift and that irrigation areas are often adjacent to public areas.  As such, it 
is proposed that water recycling facilities at Rubyanna WWTP include advanced treatment designed to 
provide a high level of disinfection to produce recycled water that is equivalent to the standard required 
for municipal irrigation with unrestricted access under the Australian Guidelines for Water Recycling 
2006 as shown in Table 2-6. 



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   6    

Table 2-6: Log reduction targets for commercial food crop irrigation with unrestricted access (adapted from 
the Australian Guidelines for Water Recycling 2006) 

Log Reduction Targets 
for Treatment  

On-site Preventive Measures Water Quality Objectives  

Virus 5.0 

Protozoa 3.5 

Bacteria 4.0  

Treatment plant design assumes no specific 
on-site measures are employed to reduce 

exposure. 

 

 

To be determined based on 
technology. 

 

May include 

 Turbidity 

 Disinfectant Ct 

 UV transmissivity and dose 

   

The decision to produce Class A recycled water also provides the recycled water scheme with the 
flexibility to provide recycled water for the irrigation of alternative crops which will allow the use of 
recycled water for crops other than sugar cane.  Suitable uses for Class A recycled water are given in the 
Public Health Regulation 2005. 

The nutrient concentrations in the recycled water are anticipated to be similar to the values outlined in 
Table 2-3 (i.e. median 5N/2P).  It is not intended to produce water with higher nutrient concentrations 
for reuse. 

2.5 Raw Wastewater Quality 

The catchment for Rubyanna WWTP is predominantly residential in nature. Raw sewage 
characterisation was undertaken by Bundaberg City Council in December 2004. The results from this 
monitoring program are summarised in Table 2-7. 



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   7    

Table 2-7: Raw Sewage characterisation for the Bundaberg area 

Parameter
1 

Units Value Typical 

Chemical Oxygen Demand 
(COD) 

g/EP/d 129 110-145 

Biological Oxygen Demand 
(BOD) 

g/EP/d 60 45-72 

Total Kjeldahl Nitrogen (TKN) g/EP/d 9.6 9-14 

Total Phosphorus 

(TP) 

g/EP/d 2.2 2-3 

Alkalinity2 mg CaCO3/L 230 200-300 

Ammonia 

(NH3) 

g/EP/d 7.7 7-11 

Total Suspended Solids 

(TSS) 

g/EP/d 60 45-72 

Volatile Suspended Solids (VSS) g/EP/d 50 40-60 

Inert Suspended Solids 

(ISS) 

g/EP/d 11 0-20 

1   Raw sewage characteristics values were sourced from report: HWA (2009), ‘Planning Strategy for Bundaberg’s 
Wastewater plants’ 

2   This value will change depending on where the raw water has been sourced in the area. Values for alkalinity 
have been sourced from the report: HWA (2006), ‘Capability Review of Bundaberg’s Wastewater Treatment 
Plants’ 

The raw sewage characteristics in Table 2-7 have been adopted for this stage of the process design and 
reactor sizing for Rubyanna WWTP.  As the data in Table 2-7 was based on samples mainly collected 
from Bundaberg East WWTP, it is recommended that BRC undertake a further targeted raw sewage 
characterisation program in all catchments in the area that will be connected to the new Rubyanna 
WWTP to inform the design of the treatment process.  

The concept design and reactor sizing presented in this report has been developed in the understanding 
that there are no significant trade waste contributions within the network and that trade waste 
discharges are limited to those from light industrial and commercial facilities. Wastewater generated 
from Bundaberg Sugar’s operations is currently treated using privately owned treatment facilities and is 
not discharged to the sewers operated by BRC.  

As part of standard management of operating a biological nutrient removal wastewater treatment plant, 
it is recommended that BRC develop and implement a trade waste policy for commercial customers 
discharging to the proposed Rubyanna WWTP so as to reduce the likelihood of trade waste discharges 
disturbing the treatment process. 

2.6 Biosolids Quality  

The guideline document Use and Disposal of Biosolids (NSW EPA, 1997) is currently endorsed by DERM 
for the classification of biosolids in Queensland. Classification of biosolids takes into account both a 
biosolids contaminant grade and stabilisation grade. The grade types and requirements can be found in 
Appendix B. 

Rubyanna WWTP will be designed to produce Stabilisation Grade B biosolids as defined by the guideline. 
This standard reflects the degree of stabilisation that can be achieved without the need to resort to 
energy intensive thermal stabilisation processes. 



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   8    

The contaminant grade reflects the trace heavy metal and pesticide concentrations in the biosolids.  
These contaminant concentrations are result of the influent loads of these compounds in the incoming 
wastewater and are best controlled through an effective trade waste policy. Sample results for biosolids 
from Bundaberg East WWTP currently satisfy the requirements for Contaminant Grade B due to 
elevated concentrations of Cu and Zn. 

Stabilised biosolids produced at Rubyanna WWTP will be beneficially reused on adjacent agricultural 
land. (This biosolids use is the subject of a separate ERA application).   Biosolids meeting the 
requirement for Stabilisation Grade B and Contaminant Grade B are suitable for agricultural reuse under 
the guidelines as summarised in Table 2-8. 

 

Table 2-8: Classification of Biosolids Products (Adapted from EPA NSW (1997)) 

Biosolids 
Classification 

Allowable Land Application Use Minimum Quality Grades 

  Contaminant Grade Stabilisation Grade 

Unrestricted Use Home lawns and gardens 

Public contact sites 

Urban landscaping 

Agriculture 

Forestry 

Soil and site rehabilitation 

Landfill disposal 

Surface land disposal 

A A 

Restricted Use 1 Public contact sites 

Urban landscaping 

Agriculture 

Forestry 

Soil and site rehabilitation 

Landfill disposal 

Surface land disposal 

B A 

Restricted Use 2 Agriculture 

Forestry 

Soil and site rehabilitation 

Landfill disposal 

Surface land disposal 

C B 

Restricted Use 3 Forestry 

Soil and site rehabilitation 

Landfill disposal 

Surface land disposal 

D B 

Not Suitable For Use  Landfill disposal 

Surface land disposal 

E C 

 



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   9    

3 Conceptual WWTP Design 

3.1 Overview 

The concept design of Rubyanna WWTP is summarised in the process flow diagram in Appendix C. A site 
plan is provided in Appendix D.  Influent wastewater will be transferred to Rubyanna via a series of new 
rising mains.  Wastewater treatment at Rubyanna will include: 

1. Preliminary treatment – screening and grit removal and washing; 
2. Secondary treatment – activated sludge treatment for biological nutrient removal and clarification 

including facilities to dose ethanol, alum and caustic as required; 
3. Tertiary disinfection – chlorine disinfection to meet river discharge requirements and tertiary 

filtration and disinfection for recycled water production. 

Recycled water produced at Rubyanna WWTP will be transferred to an off-site recycled water storage 
before being distributed for use in irrigation of sugar cane.  Treated effluent flows that exceed the 
irrigation demand of the recycled water scheme will be discharged to the Burnett River via a new outfall. 

Solids produced by the extended aeration treatment process will be thickened and further stabilised 
using aerobic digestion.  The plant includes biosolids dewatering and appropriate facilities are provided 
for the temporary storage of biosolids in to assist day-to-day management of the beneficial reuse 
program. 

A process schematic of the proposed Rubyanna WWTP is shown in Figure 3-1. 

 

Figure 3-1: Rubyanna WWTP process schematic 

Inlet Works

Secondary 

Treatment 

(Suspended 

Growth Activated 

Sludge

Lift Pump Station

Disinfection

Effluent Storage
Reuse 

Customers

Raw Sewage

Sludge 

Digestion

Millbank 

Sludge

Tertiary 

Treatment

Biosolids 

Disposal Offsite

Wet Weather 

Biosolids 

Storage

Burnett RiverOverflow

Screenings & Grit 

Offsite Disposal



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   10    

A summary of the preliminary design parameters is shown in Table 3-1.  As noted in Section 2, the 
WWTP hydraulic capacity in this conceptual design is based on 240 L/EP/d. Confirmation of the hydraulic 
loading rate and sewage characteristics should be undertaken prior to further design. 

Table 3-1: Rubyanna Key Design Criteria 

Item Quantity / 
Capacity 

Unit Comment 

Preliminary Treatment Area 

Preliminary Treatment Area 
Hydraulic Capacity 

1,230 L/s Stage 2 PIF 

Reception Chamber   Capacity to suit proposed rising mains and inlet works layout. 

Automatic screens 670 per 
Screen 

L/s Band Screens, Full Duty/Standby capacity. Two band screens 
will be installed in Stage 1. Two additional screens installed for 
Stage 2. 

Aperture of band screen 5 mm  

Manual bypass screen 
Capacity 

1,230 L/s Sized for the Stage 2 PIF 

Aperture of manual bypass 
screen  

20 mm  

Number of wash presses 2  Two units with 100% of Stage design load for Stage 1 

Two replacement units with 100% of Stage design load for 
Stage 2. 

No. of grit classifiers 1  One unit with for Stage 1 

One replacement unit with 100% of Stage design load for 
Stage 2. 

Secondary Treatment 

No. Bioreactors 2 - Stage 1 for 50,000EP, Stage 2 for 50,000EP 

Total Reactor Volume 16,000 m3/bioreact
or 

Reactor depth of 5 m 

Bioreactor Aeration system 
Type 

  Fine bubble diffused aeration system with positive 
displacement or turbine blowers 

Bioreactor Aeration 
Capacity (SOTR) 

660 Kg O2/hr Aeration capacity for Stage 1. Additional aeration capacity to 
be installed in Stage 2. 

Design Sludge Age 21 days  

Bioreactor Scum Removal   A dedicated scum scraper installed in the bioreactor to 
remove scum to the digester 

No. Clarifiers 4  Sized for PWWF when both online, with one operational can 
handle PDWF.  

Two clarifiers installed for Stage 1 capacity. Two additional 
clarifiers installed for Stage 2 capacity. 

Clarifiers to include Energy Dissipating inlet, Stamford baffles 
and a log spiral scraper 

Diameter 39 m  

Sidewall Depth 4.5 m  

No of scum beaches per 
clarifier 

2  Clarifier scum gravitates to a common pump well for transfer 
back to the inlet of the bioreactor 

Alum Dosing   Aluminium sulphate solution onsite storage of 14 days at 
maximum usage to be provided for phosphorus removal.  

Caustic   Caustic solution onsite storage of 14 days at maximum usage 
to be provided for alkalinity correction.  

Ethanol   Ethanol solution onsite storage of 14 days at maximum usage 



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   11    

to be provided to assist de-nitrification.  

Disinfection & Outfall 

Stage 1 – PWWF 

Stage 2 – PWWF 

58 

106 
ML/d The chlorine contact tank to accept flows up to PFTF 

Effluent Coliform 
Concentration 

1,000 cfu/100mL 50th percentile  

Disinfection Chemical Cl2  
For large scale chlorination Chlorine gas generally becomes 
cheaper than hypochlorite. 

CT 40 mg.min/L Calculated based on 3 log removal 

Chlorine residual 0.5 mg/L  
At outlet from chlorine contact tank 

(further decay is expected in the outfall prior to discharge)  

Stage 1 CCT Volume 4.6 ML 
Serpentine flow channels to provide plug flow conditions 
within CCT. To be increased to 9.2 ML for Stage 2. 

Peak Dose Rate 25 kg/h 
Dose rate required to achieve a total chlorine concentration at 
PWWF To be increased to 47 kg/h for Stage 2. 

Type of Cylinders 920 kg/h  

Number of cylinders online 4 - 
Number of cylinders required to achieve the chlorine dose 
rate. 7 online cylinders would be required for Stage 2. 

Outfall Pump station Stage 
1 

670  L/s Provision of duty/standby pumps. Outfall pump station to be 
sized for Stage 2 flows. 

Outfall Pump station Stage 
2 

1,230 L/s  Stage 2 requires replacement of the Stage 1 pumps with a 
larger pump set. 

Tertiary Treatment 

Tertiary Treatment Feed 
Pump station Stage 1 

400 L/s Provision of duty/standby pumps. Tertiary Treatment Feed 
Pump station to be sized for Stage 2 flows. 

Tertiary Treatment Feed 
Pump station Stage 2 

740 L/s Stage 2 requires replacement of the Stage 1 pumps with a 
larger pump set. 

    

Sludge Digestion and Biosolids Handling 

Total Additional Milbank 
Sludge to Digester 

kg/d 1,680 Based on 240 kg/ML sludge production (2010 Milbank sludge 
production (IMEMS, Jan 2010)) and a 7 ML/d Forecast ADWF 
for Millbank in 2036 (HWA, 2009) 

Assumed Solids Content % DS 14% Based on filter press typical performance 

Activated Sludge  Wasting 
Volume 

762 kL/d Volume of WAS taken from each bioreactor per day 

No. WAS Pumps 3  2 duty and 1 standby pump for stage 1 and an additional 2 
duty pumps for Stage 2 

Sludge Thickening 2  2 Gravity Drainage Decks to provide thickening of sludge prior 
to discharge into the digester. 

Aerobic Digester Design 
HRT 

21 Days Total retention time of sludge over three cells 

Aerobic Digester Design 7.6 ML An additional 7.6 ML of digester volume is required for Stage 2 
upgrades 

Aerobic Digester Aeration 
Capacity (SOTR) 

300 KgO2/h Aeration to be fine bubble diffused aeration or submerged 
turbine aerators 

Sludge Dewatering 2  2 Belt Filter Presses required for dewatering of digested sludge 

Total biosolids production 
rate 

24 WT/d Mass of sludge produced per day from the dewatering system 

3 Months Wet Weather 
Biosolids Storage Volume 

2,184 m3 Volume required for 3 month storage including input from 
Millbank sludge. Stage 1 sizing only 



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   12    

3.2 Capacity Staging 

The concept design has given consideration to the staging of the treatment plant construction including 
consideration of site space and layout requirements; the plant hydraulics and operational redundancy. 

It is proposed that Stage 1 include construction and installation of the following: 

 Bundaberg East transfer rising main; 

 Inlet works civil components for Stage 2 capacity, mechanical screening and screenings washing 
for Stage 1, grit removal mechanical equipment sized for Stage 2 and grit washing mechanical 
equipment sized for Stage 1; 

 Bioreactor sized for Stage 1; 

 Clarifiers sized for Stage 1; 

 Chlorine Contact Tank sized for Stage 1; 

 Treated Effluent Lift Pump Station civil components for Stage 2; mechanical equipment to suit 
Stage 1; 

 Treated Effluent Outfall sized for Stage 2; 

 Tertiary Treatment filtration and disinfection civil components for Stage 2;  

 Recycled water filtration and disinfection processes staged to suit recycled water scheme; 

 Aerobic digesters (3) sized for Stage 1; 

 Dewatering capacity for Stage 1; 

 Pre-thickening lime clarifier sized for Stage 2; and 

 Stabilised biosolids storage area. 

Stage 2 will consist of construction and installation of the following: 

 Additional mechanical screens and screenings processing equipment, modifications to grit 
removal equipment and increase in grit washing capacity to Stage 2; 

 Bioreactor 2 which will mirror the first bioreactor. Flows will be split between the two bioreactors 
with an ultimate load for each reactor being 45,000 EP; 

 Clarifiers 3 and 4 which will mirror the Stage 1 clarifiers; 

 Increase capacity of Chlorine Contact Tank capacity to Stage 2; 

 Increase Treated Effluent Lift Pump Station mechanical capacity to Stage 2; 

 Increase capacity of the tertiary filtration and disinfection train to suit expansion of the recycled 
water scheme; 

 Additional aerobic digesters (3) sized for ultimate capacity; and 

 Increase biosolids dewatering capacity to Stage 2. 

3.3 Treatment Plant Design Capacity  

It is noted that the plant needs to meet some challenging limits. The key limits of concern are the 3 mg/L 
maximum ammonia and the 80th percentile faecal coliform target of 4,000 cfu/100 mL for effluent 
discharged to the Burnett River via the new outfall.  Meeting these limits for all effluent discharged via 
the outfall would be challenging during wet weather flow conditions if the plant included a wet weather 
bypass of secondary treatment for flows greater than 3 ADWF.  

On this basis, the plant capacity has been sized to meet the limits in Table 2-3 for all wastewater flows 
received at the works up to the peak wet weather flow of 5 ADWF. Under this approach all flows receive 
screening, grit removal, secondary treatment and disinfection. Provision of full treatment to wet 
weather flow results in slight increases to the capacity of the bioreactors, clarifiers and chlorine contact 
tank. Treatment of all flows does however allow for a simplified inlet works design and operation.  



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   13    

3.4 Bundaberg East Sewage Transfer Rising Mains 

Under Stage 1 of the project, the existing Bundaberg East WWTP will be decommissioned with all flows 
being transferred to Rubyanna WWTP. 

The proposed rising main route to Rubyanna is shown in Appendix E. The proposed transfer main will 
travel along McGills Rd to the intersection of Kirbys Rd. It will then travel along Kirbys Rd for 
approximately 1.2 kilometres before following the property boundary to the proposed treatment plant. 

Once North WWTP is decommissioned, sewage will also be transferred to Rubyanna.  The alignment of 
the transfer main from North WWTP has not yet been finalised, but it is currently envisaged that flows 
from this catchment will also be transferred by the Bundaberg East transfer main. The rising main has 
been sized on this basis. 

The proposed pipe line for the Bundaberg East Transfer Main is a single main of 762mm OD Sintakote 
pipe (726mm ID, 6mm WT). This pipe diameter achieves suitable minimum and maximum velocities for 
both Stage 1 and Stage 2 flows. Due to the lower flow rates on connection and during Stage 1, the 
Bundaberg East transfer pump station will need to be operated at maximum flow rate for a short period 
of time each day to ensure scouring.  

Additional rising mains will be required to connect coastal communities to the treatment plant. 

3.5 Preliminary Treatment Area  

Two Preliminary Treatment Area (PTA) designs were considered for the Rubyanna WWTP: 

 An elevated PTA to maintain gravity discharge through the bioreactor and outfall; and 

 A PTA set closer to current ground level with a pump station used to lift treated effluent through 
the tertiary treatment stage or to the outfall.  

The selection of the preferred PTA design was based on hydraulic considerations. 

The Rubyanna site is relatively flat and offers only a slight grade to drive flows by gravity to the 
proposed outfall.  The existing ground level at Rubyanna provides a maximum elevation of 9.0 m AHD 
compared with the estimated 1 in 100 year flood level of 5.5 m AHD at the proposed outfall some 3 km 
away (GHD, 2004). 

Preliminary hydraulic calculations indicate that to transfer peak flows by gravity from an elevated PTA to 
the outfall under flood conditions would require a large outfall diameter and for the PTA to be elevated 
approximately 6 m above the existing ground level. The bioreactor and other plant structures would also 
be elevated compared with existing ground levels.   

The preferred approach is to install the PTA and plant treatment structures close to ground level as this 
reduces the need to construct elevated structures. For this option, the PTA is still slightly elevated to 
allow the contents of the grit chamber to be emptied onto a pad, preventing the need for “super 
sucker” vacuum tanker if the grit system failed.  For this approach, a treated effluent lift pump station is 
required to lift treated effluent to give it the necessary static head to flow through to the outfall under 
high river level conditions. 

Rubyanna WWTP is designed to provide full treatment to peak wet weather flows. As such the inlet 
works does not require the need for a wet weather bypass weir, allowing for a PTA with a smaller 
footprint.  

3.5.1 Reception Chamber  

A reception chamber at the inlet works is provided to receive the pumped flows from the sewer rising 
mains. The reception chamber is designed to attenuate flow to ensure a smoothed flow is presented to 



 

Rubyanna WWTP 
Concept Design Report (Final)   Hunter Water Australia   |   14    

the screens. The chamber will have a benched floor to minimise grit deposition.  Flow measurement on 
the rising mains will be used to monitor the inlet flow.   

3.5.2 Automatic Screening 

Typically automatic step screens are utilised for fine screening in Australian plants. However, these 
screens are only a one dimensional screen and material such as tooth picks and cotton buds can line up 
and pass through the screens. Poor screening can have negative consequences which include: 

 Screenings can accumulate in biosolids which can reduce the attractiveness off the biosolids 
product for reuse; and 

 Screenings debris can accumulate in process units operations and block pumping systems. 

To improve screening performance, two dimensional screens such as drum and band screens have been 
successfully employed to enhance screenings capture. Band screens use a rotating perforated plate and 
incoming flow is required to change direction through the screen which increases capture efficiency.  

The inlet works at Rubyanna WWTP includes use of two band screens for Stage 1 with another two band 
screens to be installed in Stage 2 to provide two dimensional screening for the peak instantaneous flow. 

3.5.3 Screenings Processing 

Screenings collected from the band screens are conveyed to a screenings washing system using a water 
sluice. Recycled effluent is typically used to remove material from the screen which is conveyed down 
the water sluice to the screenings washing and dewatering units.  Recycled effluent is also used for 
screenings washing. 

Screenings washing and dewatering removes the majority of the organic material reducing both the 
volume and odour potential.  High performance systems use separate washing and dewatering zones 
within a single processing unit.  More economical units have combined wash and rinse in the dewatering 
zone.  High performance units are preferred due to the reduced volume, odour potential and vermin 
attraction they provide.  Dry screenings are discharged to a skip bin for disposal by waste contractor.   

The following features should be incorporated into the specification for a screenings processing system: 

 A single screenings sluice feeds two screenings washing systems;  

 Two washing/ dewatering systems should be provided for Stage 1 where each screenings washing 
system can handle the expected screenings load based on the connected EP (i.e. 2 off 100% Stage 
1 capacity); 

 Two additional washing/dewatering systems should be provided for Stage 2 where each system 
can handle the expected screenings load based on the connected EP (i.e. 2 off 100% Stage 2 
capacity); and 

 Performance criteria should be set for moisture and organic content to ensure a low odour 
screenings product. 